
 
Fact Sheet for NPDES Permit Renewal, Marion WPC, 2024 

Page 1 of 35 
 

National Pollutant Discharge Elimination System (NPDES) Permit Program 
 

FACT SHEET 
 

Regarding an NPDES Permit to Discharge to Waters of the State of Ohio 
For City of Marion Water Pollution Control (WPC) 

 
Public Notice No.: 210315 Ohio EPA Permit No.: 2PD00011*SD 
Public Notice Date: 3/7/2025 Application No.: OH0026352 
Comment Period Ends: 4/6/2025 
 
 
 Name and Address of Facility Where 
Name and Address of Applicant: Discharge Occurs:                  
City of Marion Marion WPC 
233 West Center Street 1810 Marion-Agosta Road 
Marion, OH  43302 Marion, OH  43302 
 Marion County 
 
Receiving Water: Little Scioto River 
[...]
record of a public meeting or written comments, or upon disapproval by the Administrator of the U.S. 
Environmental Protection Agency. 
 
Within thirty days of the date of the Public Notice, any person may request or petition for a public meeting for 
presentation of evidence, statements, or opinions.  The purpose of the public meeting is to obtain additional 
evidence.  Statements concerning the issues raised by the party requesting the meeting are invited.  Evidence 
may be presented by the applicant, the state, and other parties, and following presentation of such evidence other 
interested persons may present testimony of facts or statements of opinion. 
 
Requests for public meetings shall be in writing and shall state the action of the Director objected to, the 
questions to be considered, and the reasons the action is contested.  Such requests should be emailed to 
HClerk@epa.ohio.gov or mailed to: 
 

Legal Records Section 
Ohio Environmental Protection Agency 

P.O. Box 1049 
Columbus, Ohio 43216-1049 

 
Interested persons are invited to submit written comments upon the discharge permit.  Comments should be 
submitted by email to epa.dswcomments@epa.ohio.gov (preferred method) or delivered in person or by mail no 
later than 30 days after the date of this Public Notice.  Deliver or mail all comments to: 
 

Ohio Environmental Protection Agency 
Attention:  Division of Surface Water 

Permits Processing Unit 
P.O. Box 1049 

Columbus, Ohio 43216-1049 
 
The Ohio EPA permit number and Public Notice numbers should appear on each page of any submitted 
comments.  All comments received no later than 30 days after the date of the Public Notice will be considered. 
 
Citizens may conduct file reviews regarding specific companies or sites.  Appointments are necessary to conduct 
file reviews because requests to review files have increased dramatically in recent years. The first 250 pages 
copied are free. For requests to copy more than 250 pages, there is a five-cent charge for each page copied. 
Payment is required by check or money order, made payable to Treasurer State of Ohio. 
 
For additional information about this fact sheet or the draft permit, contact Luke Heritage, 
luke.heritage@epa.ohio.gov, 419-419-3711.  
 
INFORMATION REGARDING CERTAIN WATER QUALITY BASED EFFLUENT LIMITS 
 
This draft permit may contain proposed water-quality-based effluent limits (WQBELs) for parameters that are 
not priority pollutants.  (See the following link for a list of the priority pollutants: 
https://epa.ohio.gov/static/Portals/35/pretreatment/Pretreatment_Program_Priority_Pollutant_Detection_Limits.
pdf.) In accordance with ORC 6111.03(J)(3), the Director established these WQBELs after considering, to the 
extent consistent with the Federal Water Pollution Control Act, evidence relating to the technical feasibility and 
economic reasonableness of removing the polluting properties from those wastes and to evidence relating to 
conditions calculated to result from that action and their relation to benefits to the people of the state and to 



 
Fact Sheet for NPDES Permit Renewal, Marion WPC, 2024 

Page 6 of 35 
 

accomplishment of the purposes of this chapter.  This determination was made based on data and information 
available at the time the permit was drafted, which included the contents of the timely submitted NPDES permit 
renewal application, along with any and all pertinent information available to the Director.   
 
This public notice allows the permittee to provide to the Director for consideration during this public comment 
period additional site-specific pertinent and factual information with respect to the technical feasibility and 
economic reasonableness for achieving compliance with the proposed final effluent limitations for these 
parameters.  The permittee shall email to epa.dswcomments@epa.ohio.gov (preferred method) or deliver or mail 
this information to:   
 

Ohio Environmental Protection Agency 
Attention:  Division of Surface Water 

Permits Processing Unit 
P.O. Box 1049 

Columbus, Ohio 43216-1049 
 
Should the applicant need additional time to review, obtain or develop site-specific pertinent and factual 
information with respect to the technical feasibility and economic reasonableness of achieving compliance with 
these limitations, a written request for any additional time shall be sent to the above address no later than 30 
days after the Public Notice Date on Page 1. 
 
Should the applicant determine that compliance with the proposed WQBELs for parameters other than the 
priority pollutants is technically and/or economically unattainable, the permittee may submit an application for a 
variance to the applicable WQS used to develop the proposed effluent limitation in accordance with the terms 
and conditions set forth in OAC 3745-33-07(D).  The permittee shall submit this application to the above 
address no later than 30 days after the Public Notice Date. 
 
Alternately, the applicant may propose the development of site-specific WQS pursuant to OAC 3745-1-39.  The 
permittee shall submit written notification regarding their intent to develop site specific WQS for parameters 
that are not priority pollutants to the above address no later than 30 days after the Public Notice Date.   



 
Fact Sheet for NPDES Permit Renewal, Marion WPC, 2024 

Page 7 of 35 
 

LOCATION OF DISCHARGE/RECEIVING WATER USE CLASSIFICATION 
 
Marion WPC discharges to Little Scioto River at River Mile 6.4.  Figure 1 shows the approximate location of 
the facility. 
 
This segment of the Little Scioto River is described by Ohio EPA River Code: 02-158, Hydrologic Unit Code: 
05060001-03-03, County: Marion, Ecoregion: Eastern Corn Belt Plains.  The Little Scioto River is designated 
for the following uses under Ohio’s WQS (OAC 3745-1-09): Modified Warmwater Habitat, Agricultural Water 
Supply, Industrial Water Supply, Primary Contact Recreation. 
 
Use designations define the goals and expectations of a waterbody.  These goals are set for aquatic life 
protection, recreation use and water supply use, and are defined in the Ohio WQS (OAC 3745-1-07).  The use 
designations for individual waterbodies are listed in rules -08 through -32 of the Ohio WQS.  Once the goals are 
set, numeric WQS are developed to protect these uses.  Different uses have different water quality criteria. 
 
Use designations for aquatic life protection include habitats for coldwater fish and macroinvertebrates, 
warmwater aquatic life and waters with exceptional communities of warmwater organisms.  These uses all meet 
the goals of the federal CWA.  Ohio WQS also include aquatic life use designations for waterbodies which 
cannot meet the CWA goals because of human-caused conditions that cannot be remedied without causing 
fundamental changes to land use and widespread economic impact.  The dredging and clearing of some small 
streams to support agricultural or urban drainage is the most common of these conditions.  These streams are 
given Modified Warmwater or Limited Resource Water designations. 
 
Recreation uses are defined by the depth of the waterbody and the potential for wading or swimming.  Uses are 
defined for bathing waters, swimming/canoeing (Primary Contact Recreation) and wading only (Secondary 
Contact which are generally waters too shallow for swimming or canoeing). 
 
Water supply uses are defined by the actual or potential use of the waterbody.  Public Water Supply 
designations apply near existing water intakes so that waters are safe to drink with standard treatment.  Most 
other waters are designated for agricultural water supply and industrial water supply. 
 
FACILITY DESCRIPTION 
 
Marion WPC was constructed in 1924 and last upgraded in 2020.  The average design flow is 10.5 million 
gallons per day (MGD), peak secondary treatment capacity is 42 MGD, and the peak hydraulic capacity is 51 
MGD.  Marion WPC serves the City of Marion, Village of Green Camp, Royal Oaks, Eagle Wood/Eagle Creek, 
and River Valley Trailer Park. Marion WPC has the following treatment processes (Figure 2): 
 

 Screening 
 Primary Settling 
 Activated Sludge Aeration 
 Secondary Clarification 
 Chemical Addition 
 Tertiary Clarification 
 Chlorine Disinfection 
 Dechlorination 

 
 
 



 
Fact Sheet for NPDES Permit Renewal, Marion WPC, 2024 

Page 8 of 35 
 

The City of Marion has 50% separate sewers and 50% combined sewers in the collection system.  The City’s 
LTCP was initially submitted in August 2016, amended in January 2020, and approved by Ohio EPA on March 
16, 2020.  In the LTCP, the City proposed to control CSO discharges to nine events per typical year, which the 
City’s hydraulic model projected to be equivalent to the capture of 95% of wet weather flows. The LTCP 
proposed a schedule to be implemented over nine phases and completed by December 31, 2044. At a cost of 
$95M, the City’s Financial Capability Analysis projected that the LTCP would place a “high burden” on the 
community. A compliance schedule with projects for the next ten years of LTCP implementation is proposed in 
Part I,C of the permit. 
 
Marion WPC has one bypass, monitored as station 603.  When influent flow rates exceed 42 MGD and the 5.0-
MG equalization basin is full, flow is diverted after primary treatment and is directed to the chlorine contact 
tanks. Excess flow up to 9 MGD bypasses secondary treatment and is blended with fully treated effluent prior to 
monitoring at Outfall 001. The LTCP included an evaluation of feasible alternatives to eliminate bypasses at 
Marion WPC. Based on that assessment, the City has completed the following improvements in Phase 1 of the 
LTCP to increase treatment at the facility:  
 Installation of a step feed system to allow an increase in existing secondary treatment capacity to 21 MGD 
 Installation of the 5.0-MG storage basin to enable the capture of additional flows for secondary treatment.  
 Capacity improvements to ensure that an additional 21 MGD would receive secondary treatment. 

 
Marion WPC now has a peak secondary treatment capacity of 42 MGD, which the LTCP identified as the 
appropriate cut-off point at which flows should be diverted from the secondary treatment system. The remaining 
9 MGD of peak flows receive at least solids and floatables removal, primary clarification, and disinfection 
(when necessary) for a total wet weather peak flow of 51 MGD. Given that these improvements and the 
remainder of the LTCP are projected to place a high financial burden on the community, it was determined to be 
infeasible to eliminate bypasses at Marion WPC. U.S. EPA’s 1994 CSO Control Policy allows that such a 
feasible alternatives study in the LTCP is sufficient support for approval of a CSO-related bypass. Therefore, 
bypasses through station 603 are proposed to be approved as a CSO-related bypass. 
 
The City of Marion has an approved pretreatment program. The City of Marion has 2 categorical users that 
discharge 0.413 MGD of flow. The City of Marion has four significant non-categorical users that discharge 
0.294 MGD of flow.  
 
Marion WPC utilizes the following sewage sludge treatment processes: 
 

 Gravity Thickening 
 Mechanical Dewatering Belt Press 
 Polymer Addition 

 
Table 1 shows the last five years of sludge removed from Marion WPC. Treated sludge is disposed of in a 
municipal landfill.   
 
DESCRIPTION OF EXISTING DISCHARGE 
 
Table 2 presents the effluent violations for Marion WPC during the previous five years. The occurrence of 
effluent violations has decreased significantly since the completion of the Phase 1 plant improvements.   
 
Table 3 presents the average annual effluent flow rate for Marion WPC for the previous five years. Marion WPC 
estimates there is an infiltration/inflow (I/I) rate to the collection system of 4 MGD Marion WPC performs the 
following activities to minimize I/I: Collection line replacement and repairs, grouting and implementing the 
CSO LTCP.  



 
Fact Sheet for NPDES Permit Renewal, Marion WPC, 2024 

Page 9 of 35 
 

 
Table 4 presents the number of SSOs reported by Marion WPC for the previous five years.  SSOs are reported at 
station 300. Projects implemented under the LTCP and additional I/I reduction efforts are anticipated to alleviate 
the persistent SSO and basement backup issues in the collection system.   
 
Table 5 presents data characterizing bypass activity at Marion WPC for the previous five years.  Bypasses are 
reported at station 603.   
 
Table 6 presents the number of CSOs reported by Marion WPC during the previous five years.  Marion WPC 
has three known combined sewer overflows (CSOs).  In permit version 2PD00011*QD, CSO monitoring station 
005 was added for the Mt Vernon CSO. CSO 005 was deleted from previous permits because it was believed 
that all combined sewage was separated from the area. However, Sanitary wastewater was discovered to be 
present in the stormwater that discharged through the Mount Vernon Outfall. The sewer was reconnected into 
the combined system and the outfall designated as an active CSO. 
 
Table 7 presents data characterizing the annual total phosphorus load from Marion WPC during the previous 
five years.   
 
Table 8 presents chemical specific data compiled from data reported in annual pretreatment reported and data 
collected by Ohio EPA Because this data is substantially identical to the application requirements in CFR 
122.21(j), the Director has waived the requirement for submittal of supplemental effluent testing data as part of 
the NPDES renewal application.   
 
Table 9 presents a summary of unaltered Discharge Monitoring Report (DMR).  Data are presented for the 
period June 2018 through October 2023, and current permit limits are provided for comparison.   
 
Table 10 summarizes the chemical specific data for outfall 001 by presenting the average and maximum PEQ 
values.   
 
Table 11 summarizes the results of acute and chronic Whole Effluent Toxicity (WET) tests of the final effluent, 
using the water flea (Ceriodaphnia dubia) and fathead minnow (Pimephales promelas) as test organisms. 
 
ASSESSMENT OF IMPACT ON RECEIVING WATERS 
 
Pursuant to Section 303(d) of the Clean Water Act, each state is required to develop and submit a list to US EPA 
of its impaired and threatened waters (e.g., stream/river segments, lakes). For each water on the list, the state 
identifies the pollutant(s) causing the impairment, when known. The City of Marion – Little Scioto River 
watershed assessment unit, which includes the Little Scioto River in the vicinity of Marion WPC, is listed as 
impaired for aquatic life and recreation on Ohio’s 303(d) list.  
 
The attainment status of the Little Scioto River is reported in the Ohio 2024 Integrated Water Quality 
Monitoring and Assessment Report. An assessment of the impact of a permitted point source on the immediate 
receiving waters includes an evaluation of the available chemical/physical, biological, and habitat data which 
have been collected by Ohio EPA pursuant to the Five-Year Basin Approach for Monitoring and NPDES 
Reissuance. Other data may be used provided it was collected in accordance with Ohio EPA methods and 
protocols as specified by the Ohio WQS and Ohio EPA guidance documents. Other information which may be 
evaluated includes but is not limited to:  NPDES permittee self-monitoring data; effluent and mixing zone 
bioassays conducted by Ohio EPA, the permittee, or U.S. EPA. 
 
In evaluating this data, Ohio EPA attempts to link environmental stresses and measured pollutant exposure to 
the health and diversity of biological communities. Stresses can include pollutant discharges (permitted and 



 
Fact Sheet for NPDES Permit Renewal, Marion WPC, 2024 

Page 10 of 35 
 

unpermitted), land use effects, and habitat modifications. Indicators of exposure to these stresses include whole 
effluent toxicity tests, fish tissue chemical data, and fish health biomarkers (for example, fish blood tests). 